

Flammability Material Test Certificate

Heat Release Test Data Sheet

Authorization:

Material Description	Manufacturers P/N or Definition	Vertical Test Nr / Test Date	Smoke Density/ Test Nr. / Date	Test Nr.
				Customer:
Assy				

Test Method FAR /JAR 25.853 App. F	Test Location:		Conditioning
--	-----------------------	--	--------------

Test requirement (Max Average)	Heatflux: 3,5 W/cm ²	Calibration Factor: To be reported	Heat Release Rate (HRR) (Peak) Max: 65 kW/m ²	Heat Release (HR) (Total) Max: 65 kW*min/m ²	Time to peak: To be reported	Smoke Emission: Ds 4 min: Max 200
---	------------------------------------	---------------------------------------	--	---	---------------------------------	---

Test Results	Sketch /Construction:
---------------------	------------------------------

Test Data				Observations				Starting with surface
Sample Nr.	Peak in kW/m ²	Total in kW*min/m ²	Time to Peak in sec	Delamination	Dripping	Sagging	Other Observations	
1								
2								
3								
Average								

Comment:

Test date	Tested by	Approved by:
-----------	-----------	--------------

Pass	Fail	Witnessed by
-------------	-------------	--------------